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TEST REPORT DECLARE
Applicant - | Arista Networks, Inc.
Address - || 5453 Great America Parkway, Santa Clara, CA 95054 USA
Equipment under Test 1| Wireless Access Point
Model No ;|| C-400
Trade Mark ;| ARISTA
Manufacturer .| VVDN Technologies Private Limited
Address (132IQPO5P(I)Ot No: CPQ7, Sector 8 IMT Manesar, Gurugram, Haryana

Test Standard Used: FCC Part 15E 15.407

Test procedure used: ANSI C63.10-2020, KDB 789033 D02 General UNII Test Procedures New Rules Compliance
Procedures New Rules v02r01 and KDB 987594 D02 UNII 6 GHz EMC Measurement vO03.

We Declare:
Disclaimer: The * Information are provided by Manufacturer and it is verified through the Request form and Marking Label,

AA Electro Magnetic Test Laboratory is not responsible for the above information accuracyThe The equipment described
above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the configuration tested the equipment
complied with the standards specified above. The test results are contained in this test report and AA Electro
Magnetic Test Laboratory Private Limited is assumed of full responsibility for the accuracy and completeness of these
tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/RF/250131-01-03

Date of Test: Jan. 31, 2025~ Apr. 03,2025 |Date of Report: |May. 06, 2025

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited

4|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24 01_REV1



AA Electro Magnetic Test Laboratory Private Limited

Report No.: AAEMT/RF/250131-01-03

W
S,

[ACCREDITED)
AR o

Certificate#5593.01
1. SUMMARY OF TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E
Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC 15.207, FCC §15.407(b) PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
FCC §15.407(a),
26 dB and 99% Emission Bandwidth . PASS
ANSI C63.10 Section 6.9.3
Maximum Conducted Output Power FCC 8407(a) PASS
Band Edges FCC §2.1051, 815.407(b) PASS
Power Spectral Density FCC §15.407(a) PASS
Spurious Emissions at Antenna Terminals FCC 82.1051, §15.407(b) PASS
In-Band Emission(Mask) 15.407(b) PASS
Automatically Discontinue
o 15.407(c) PASS
Transmission
Contention Based Protocol 15.407(d) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

2.1. DESCRIPTION OF EUT

EUT Name . |Wireless Access Point
Model Number 1 |C-400
EUT Input;12.0VDC,2.0A (Powered through Adapter)
Power supply . |Input of Adapter :100~240VAC, 50-60 Hz, 0.7Amax,
Output of Adapter:12.0VDC, 2.0A,24.0W
WiFi:

802.11ax (HE20)/be (EHT20): 5935MHz~7115MHz;
~|802.11ax (HE40)/be (EHT40): 5965MHz~7085MHz;

" 1802.11ax (HE80)/be (EHT80): 5985MHz~7025MHz;
802.11ax (HE160)/be (EHT160): 6025MHz~6985MHz
802.11be (EHT320): 6105MHz~6905MHz

Operation frequency

Modulation : |802.11ax/be: BPSK/QPSK/16QAM/64QAM/256QAM/1024QAM
Data Rate : |802.11ax(HE20/40/80/160)/ be(EHT20/40/80/160/320): MCS0-MCS11
Antenna Type . |PCB Antenna

Antenna gain :15.5 dBi

802.11ax/be20
802.11ax/be40
Antenna Function Description 1 || 802.11ax/be80 ANTO, ANT1
802.11ax160/bel60
802.11be320

H/W No. . |RevBl

S/W No. . |1.0.0.4
Battery T IN/A

Date of Receipt : |Jan. 31, 2025
Condition of Sample on receipt Good

1 .For a more detailed features description, please refer to the
Note: manufacturer’s specifications or the User's Manual.
2. Antenna gain and antenna type provided by manufacturer.

Opinions and Interpretations: |: [See-thespecific- Note-/Annexureif-any-in-the-whole /full report/NA
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Channel List
ax HE20 / be EHT20
Channel Fr?aLhezr}lcy Channel FrTm:Iezr;cy Channel Frc‘:m;lezr;cy Channel Fr?::;;'ezr;cy
2 5935 57 6235 17 6535 177 6835
1 5955 61 6255 121 6555 181 6855
5 5975 65 6275 125 6575 185 6875
9 5895 69 6295 129 6595 189 6895
13 6015 73 6315 133 6615 193 6915
17 6035 77 6335 137 6635 197 6935
21 6055 81 6355 141 6655 201 6955
25 6075 85 6375 145 6675 205 6975
29 6095 89 6395 149 6695 209 6995
33 6115 93 6415 153 6715 213 7015
37 6135 97 6435 157 6735 217 7035
41 6155 101 6455 161 6755 221 7055
45 6175 105 6475 165 6775 225 7075
49 6195 109 6495 169 6795 229 7095
53 6215 113 6515 173 6815 233 7115
ax HE40 / be EHT40
Channel FrTg'-;Iezi;W Channel FrTr?".:'ezr;cy Channel Fr?m'{lezr;cy Channel Frizr?".:'ezr]lcy
3 5965 67 6285 131 6605 195 6925
i 6005 75 6325 139 6645 203 6965
19 6045 83 6365 147 6685 211 7005
27 6085 91 6405 155 6725 219 7045
35 6125 99 6445 163 6765 227 7085
43 6165 107 6485 171 6805
51 6205 115 6525 179 6845
59 6245 123 6565 187 6885
ax HEBO / be EHTS80
Channel Fr?gLLezl;cy Channel FrTr?II\:'ezr;cy Channel Fn‘;z;;ezr;cy Channel Fr?a\:'ezr;cy
7 5985 71 6305 135 6625 199 6945
23 6065 87 6385 151 6705 215 7025
39 6145 103 6465 167 6785
55 6225 119 6545 183 6865
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ax HE160 / be EHT160
Frequency Frequency Frequency Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
15 6025 79 6345 143 6665 207 6985
47 6185 111 6505 175 6825 —
be EHT320
Frequency Frequency Frequency . .
Channel (MHz) Channel (MHz) Channel (MHz)
31 6105 95 6425 159 6745 -—
63 6265 127 6585 191 6905 -—
2.2. ACCESSORIES OF EUT
DESCI‘IptIO!’I of Shielded Type Ferrite Core Length
Accessories
1m unshielded
Adapter - - Cable
2.3. ASSISTANT EQUIPMENT USED FOR TEST
I?escrlptlop of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W2
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No Test Equipment Manufacturer Model No Serial No Cal. Date Date

|| Spectum Analyser R&S FSP ) 2024/01/10 | 2026/01/10
. Loop antenna DAZE Beijing |  ZN30900C 12052 | 2023/00/15 | 2026/00/15
3 | Hipowerhom mtenna | DAZE Beijing ZN30700 18012 20230011 | 202609110

4 | MXA Signal Analyzer | KEYSIGHT NOO20A MY353200443 | 20230727 | 20250727

NI IR

5 Horm antenna DAZE Beijing ZN30703 18005 20230941 | 2026109110

6 Pre-Amplifier KELIANDA | INA.0009295 ) 2024/01/10 | 2026/01/10

7 Pre-Amplifier HP 2447FOPTH64 ) 2024/01/10 | 2026/01/10

8 | Biconical Antenna DAZE Bejjing ZN30505C 17038 20230011 | 2026/00/10

. Fohde and < - M S NG
9 | EMI- Test RECEIVER , ESIE26 500371 | 2023/06/11 | 2025/06/10
Schwarz

10 LISN Ky oritsu KNW.407 817805 | 2024/01/10 | 2026/01/10
;| Network - LISN Schwarzbeck | NNBEM2125 £1251314 | 2024/01/10 | 2026/01/10
;3| Network - LISN Schwarzbeck | NNBMS125 1251315 | 2024/01/10 | 2026/01/10
.| PULSE LIMITER Rohde and ESH3-Z2 100681 i i

13 Schwarz

14 | 500 Coaxial Switch DATWA 1565157 ) ] )

15 308 Coaxial Swatch - - - - -

ATEN] S IR ~y
6| USBRE Power Sensor DARE!! RPRIOOSW | SOUCTSN | d;asorns | 2060
ATEHT SV 5
17 | USE RF Power Sensor DARE!! RPR3006W S0 | 20250013 | 20260012
18 Signal Generator KEYSIGHT NSISIA 512071 20240010 | 202601110
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EF Vector Signzl WA 601
19 Gensrator KEYSIGHT NI182B 512004 20240110 | 202601110
ROHDE & . . 20250428
- . T AT NAD
20 Spectrum analyzer SCITWARZ FSV4DN 101385 20230428
Fadio Communication -
- N ROHDE & . - 2023/00/08 2025/00/08
a.]. T\_itﬂ SCH‘IFI-;‘*I.RZ ':I'I.TIFI- :IE'D 1:4339
T ¥ ; 2l pET, A AN S J '||
2 Sigmal Generator RA&S SMP 02 837017/004 | 20130808 | 202509/0°
23 DC Regulated Power Metravi RPS5-3005 560076 2023/12/12 20251211
Supply
] . SUNRISE - -
[En@ﬁéu&ﬁﬁba} SCIENTIFIC 20241106 | 202511/05
INSTRUMENTS
25 Aftenuztors HF §404B I510A04625 | 202403721 202603721
% Aftemuators AGILENT 54058 MY42140470 | 202405721 J026/03721
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop EUT Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.70dB
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

11|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



S,
AA Electro Magnetic Test Laboratory Private Limited ﬂm

M T % 77~ [ACCREDITED)

Certificate#5593.01
Report No.: AAEMT/RF/250131-01-03

4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum |\ |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407

(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz and 6.525-6.875 GHz
bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in any 1-megahertz band. In addition, the
maximum e.i.r.p. over the frequency band of operation must not exceed 36 dBm. For outdoor devices, the maximum e.i.r.p.
at any elevation angle above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(5) For an indoor access point operating in the 5.925-7.125 GHz band, the maximum power spectral density must not
exceed 5 dBm e.i.r.p. in any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band

of operation must not exceed 30 dBm.

4.3. TEST PROCEDURE

Duty cycle > 98 %

1. Set RBW=1MHz/VBW=3MHz, Sweep time=auto Detector=RMS

2. Trace average 100 traces.

3. Use the peak marker function to determine the maximum amplitude level
4. EIRPPSD=Measured conducted power density+Antenna gain

Duty cycle<98%

1. Set RBW=1MHzVBW=3MHz Detector=RMS

2. Set sweep time>10*(number of pointsin sweep)*(total on/off period of the transmitted signal)
3. Perform a single sweep.

4. Use the peak marker function to determine the maximum amplitude level
5. Add 10log(1/x)wherexis the duty cycle.

6. EIRP PSD=Measured conducted power density+Antenna gain.
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4.4, TEST RESULT:
Antenna 0:
Limit
. Frequency e.i.r.p. Power spectral density e.i.r.p. Power sl
(MHz) (dBm/MHz) spectral density
(dBm/MHz)

TX 802.11ax20 Mode

CH2 5935 0.39 5 Pass

CH45 6175 2.06 5 Pass

CH93 6415 0.56 5 Pass
TX 802.11ax40 Mode

CH3 5965 -1.71 5 Pass

CH43 6165 -0.34 5 Pass

CH91 6405 -2.26 5 Pass
TX 802.11ax80 Mode

CH7 5985 -5.31 5 Pass

CH39 6145 -3.77 5 Pass

CH87 6385 -4.85 5 Pass
TX 802.11ax160 Mode

CH15 6025 -90.34 5 Pass

CH47 6185 -8.59 5 Pass

CH79 6345 -90.24 5 Pass
TX 802.11be20 Mode

CH2 5935 0.36 5 Pass

CH45 6175 1.94 5 Pass

CH93 6415 0.45 5 Pass
TX 802.11be40 Mode

CH3 5965 -2.06 5 Pass

CH43 6165 -0.18 5 Pass

CH91 6405 -2.25 5 Pass
TX 802.11be80 Mode

CH7 5985 -5.32 5 Pass

CH39 6145 -3.88 5 Pass

CH87 6385 -4.85 5 Pass
TX 802.11be160 Mode

CH15 6025 -9.45 5 Pass
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CH47 6185 -8.90 5 Pass
CH79 6345 -9.52 5 Pass
TX 802.11be320 Mode
CH31 6105 -10.23 5 Pass
CH63 6265 -11.43 5 Pass
CH95 6425 -5.64 5 Pass
CH127 6585 -9.37 5 Pass
CH159 6745 -8.03 5 Pass
CH191 6905 -8.27 5 Pass
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Limit
g | P | eirs Pttty | <0520 |
(dBm/MHz)
TX 802.11ax20 Mode
CH97 6435 0.23 > Pass
CH105 6475 0.39 5 Pass
CH113 6515 1.09 > Pass
TX 802.11ax40 Mode
CH99 6445 -2.71 5 Pass
CH107 6485 -2.15 > Pass
CH123 6565 -1.64 5 Pass
TX 802.11ax80 Mode
CH103 6465 -5.85 5 Pass
TX 802.11be20 Mode
CH97 6435 -0.04 > Pass
CH105 6475 0.07 S Pass
CH113 6515 0.90 > Pass
TX 802.11be40 Mode
CH99 6445 -2.62 5 Pass
CH107 6485 -2.46 > Pass
CH123 6565 -1.80 5 Pass
TX 802.11be80 Mode
CH103 6465 -5.79 5 Pass
15|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



\\llllI/”
A\ YL
NN 7,

AA Electro Magnetic Test Laboratory Private Limited ﬂm

E M T “, //_\\ \3 _AgiJ

Certificate#5593.01
Report No.: AAEMT/RF/250131-01-03

Limit
g | Femer | eirs Pty | <05 20w |
(dBm/MHz)
TX 802.11ax20 Mode
CH117 6535 161 > Pass
CH153 6715 152 5 Pass
CH181 6855 -1.28 > Pass
TX 802.11ax40 Mode
CH123 6565 -1.64 5 Pass
CH155 6725 -0.92 > Pass
CH179 6845 -3.85 5 Pass
TX 802.11ax80 Mode
CH135 6625 -5.77 > Pass
CH151 6705 -4.13 5 Pass
CH167 6785 -5.34 > Pass
TX 802.11ax160 Mode
CH143 6665 -7.90 5 Pass
TX 802.11be20 Mode
CH117 6535 122 5 Pass
CH153 6715 171 > Pass
CH181 6855 -1.15 5 Pass
TX 802.11be40 Mode
CH123 6565 -1.80 > Pass
CH155 6725 -0.93 5 Pass
CH179 6845 -3.82 > Pass
TX 802.11be80 Mode
CH135 6625 -5.88 5 Pass
CH151 6705 -4.51 > Pass
CH167 6785 -5.42 5 Pass
TX 802.11be160 Mode
CH143 6665 -8.23 5 Pass
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e.i.r.p. Power spectral density Limit
cre | Pt CEE pion o |
(dBm/MHz)
TX 802.11ax20 Mode
CH189 6895 -0.12 > Pass
CH213 7015 -7.15 5 Pass
CH233 7115 -7.66 > Pass
TX 802.11ax40 Mode
CH195 6925 -1.67 5 Pass
CH211 7005 2.95 > Pass
CH227 7085 -11.40 5 Pass
TX 802.11ax80 Mode
CH199 6945 -4.17 5 Pass
CH215 7025 -0.91 5 Pass
TX 802.11ax160 Mode
CH207 6985 -4.20 5 Pass
TX 802.11be20 Mode
CH189 6895 -0.10 > Pass
CH213 7015 -7.36 > Pass
CH233 7115 -8.43 > Pass
TX 802.11be40 Mode
CH195 6925 -1.45 5 Pass
CH211 7005 222 > Pass
CH227 7085 -11.95 5 Pass
TX 802.11be80 Mode
CH199 6945 -4.09 5 Pass
CH215 7025 -0.71 5 Pass
TX 802.11be160 Mode
CH207 6985 -4.11 5 Pass
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Antenna 1:
Limit
. Frequency e.i.r.p. Power spectral density e.i.r.p. Power sl
(MHz) (dBm/MHz) spectral density
(dBm/MHz)
TX 802.11ax20 Mode
CH2 5935 -0.42 5 Pass
CH45 6175 1.63 5 Pass
CH93 6415 -0.20 5 Pass
TX 802.11ax40 Mode
CH3 5965 -2.43 5 Pass
CH43 6165 -0.34 5 Pass
CHI91 6405 -2.53 5 Pass
TX 802.11ax80 Mode
CH7 5985 -5.48 5 Pass
CH39 6145 -4.14 5 Pass
CH87 6385 -4.91 5 Pass
TX 802.11ax160 Mode
CH15 6025 -9.27 5 Pass
CH47 6185 -8.91 5 Pass
CH79 6345 -9.65 5 Pass
TX 802.11be20 Mode
CH2 5935 -0.16 5 Pass
CH45 6175 1.75 5 Pass
CH93 6415 -0.38 5 Pass
TX 802.11be40 Mode
CH3 5965 -2.78 5 Pass
CH43 6165 -0.76 5 Pass
CH91 6405 -2.85 5 Pass
TX 802.11be80 Mode
CH7 5985 -5.90 5 Pass
CH39 6145 -4.55 5 Pass
CH87 6385 -5.53 5 Pass
TX 802.11be160 Mode
CH15 6025 -9.76 5 Pass
CH47 6185 -9.45 5 Pass
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CH79 6345 -9.75 5 Pass
TX 802.11be320 Mode
CH31 6105 -8.31 5 Pass
CH63 6265 -10.91 5 Pass
CH95 6425 -6.90 5 Pass
CH127 6585 -9.24 5 Pass
CH159 6745 -8.60 5 Pass
CH191 6905 -8.57 5 Pass
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Limit
e | Femm kP | it |
(dBm/MHz)
TX 802.11ax20 Mode
CH97 6435 -0.50 > Pass
CH105 6475 -0.09 5 Pass
CH113 6515 125 > Pass
TX 802.11ax40 Mode
CH99 6445 -3.04 5 Pass
CH107 6485 -2.36 > Pass
CH123 6565 -5.84 S Pass
TX 802.11ax80 Mode
CH103 6465 -0.61 5 Pass
TX 802.11be20 Mode
CH97 6435 -0.16 > Pass
CH105 6475 113 5 Pass
CH113 6515 -3.49 > Pass
TX 802.11be40 Mode
CH99 6445 -2.90 5 Pass
CH107 6485 -6.20 > Pass
CH123 6565 1.45 5 Pass
TX 802.11be80 Mode
CH103 6465 1.77 5 Pass
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Limit
g | P | eirs Pttty | <0520 |
(dBm/MHz)
TX 802.11ax20 Mode
CH117 6535 1.45 > Pass
CH153 6715 177 5 Pass
CH181 6855 -1.43 > Pass
TX 802.11ax40 Mode
CH123 6565 -1.29 5 Pass
CH155 6725 -0.63 > Pass
CH179 6845 -3.61 5 Pass
TX 802.11ax80 Mode
CH135 6625 -5.81 > Pass
CH151 6705 -4.33 5 Pass
CH167 6785 -4.97 > Pass
TX 802.11ax160 Mode
CH143 6665 -8.12 5 Pass
TX 802.11be20 Mode
CH117 6535 1.44 5 Pass
CH153 6715 1.83 > Pass
CH181 6855 -1.30 5 Pass
TX 802.11be40 Mode
CH123 6565 -1.64 > Pass
CH155 6725 -0.79 5 Pass
CH179 6845 -3.66 > Pass
TX 802.11be80 Mode
CH135 6625 -5.87 5 Pass
CH151 6705 -4.27 5 Pass
CH167 6785 -5.08 5 Pass
TX 802.11be160 Mode
CH143 6665 -8.35 5 Pass
21|Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



\\llllI/”
A\ YL
NN 7,

AA Electro Magnetic Test Laboratory Private Limited ﬂm

E M T “, //_\\ \3 _AgiJ

Certificate#5593.01
Report No.: AAEMT/RF/250131-01-03

Limit
g | P | eirs Pttty | <0520 |
(dBm/MHz)
TX 802.11ax20 Mode
CH189 6895 -0.41 > Pass
CH213 7015 -7.52 5 Pass
CH233 7115 -8.44 > Pass
TX 802.11ax40 Mode
CH195 6925 -1.69 5 Pass
CH211 7005 2.82 > Pass
CH227 7085 -11.10 5 Pass
TX 802.11ax80 Mode
CH199 6945 -4.34 5 Pass
CH215 7025 -1.12 5 Pass
TX 802.11ax160 Mode
CH207 6985 -3.51 5 Pass
TX 802.11be20 Mode
CH189 6895 -0.31 > Pass
CH213 7015 -8.08 > Pass
CH233 7115 -9.20 > Pass
TX 802.11be40 Mode
CH195 6925 -1.89 5 Pass
CH211 7005 243 > Pass
CH227 7085 -11.51 5 Pass
TX 802.11be80 Mode
CH199 6945 -4.62 5 Pass
CH215 7025 -0.96 5 Pass
TX 802.11be160 Mode
CH207 6985 -4.09 5 Pass
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Test plots as followed

Antenna 0O:

802.11ax20
Channel 2: 5935MHz

] o=
Spectrum A

Ref Level 30.00 dém @ RBW 1 MHz
b Att S0dE @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
@ 1Rm Max

M1[1] 0.39 dBm

5.93569890 GHz
20 dBm

10 dem

0 dBém

. . A
i S

| -30 dBra-

-40 dBm

-50 dBm

-60 dem

CF 5.935 GHz 10001 pts Span 30.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | Function I Function Result |
M1 1] 5.9356989 GHz | 0.39 dBm |

[ il | Measuring...  @RNNRANED W6 i

Date: 20.MAR.2025 19:44:32

Channel 45: 6175MHz

Spectrum I mA:

Ref Level 30.00 dém @ RBW 1 MHz
j» Att S0cdB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
@ 1Rm Max
M1[1] 2.06 dBm
6.17567190 GHz
20 dBem
10 dBm

M1

0 dBm /
-10 dBm / \
-20 dBm

P ol

-30 dBm EEmaSS.
-40 dBm
-50 dBm
-60 dBm
CF 6.175 GHz 10001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
[ ™1 1 6.1756710 GHz | 2.06 dBm |
— W
K l' Measuring... JERNELELD W8 195101 )
Date: 20.MAR.2025 19:51:01
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Channel 93: 6415MHz
( Spectrum ] u;.;:
Ref Level 30.00 dBm @ RBW 1 MHz
o Att 50dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
® 1Rm Max
M1[1] 0.56 dBm,
6.41574690 GHz
20 dBm
10 dBm
M1
0 dBm -
-10 dBm / \\
-20 dBm /
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 6.415 GHz 10001 pts Span 30.0 MHz
Marker )
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 6.4157469 GHz 0.56 dem
F J Measuring... LRLLLLCED e 19556554 )
Date: 20.MAR.
802.11ax40

Channel 3: 5965MHz

7

Spectrum ]
Ref Level 30.00 dém
o Att
® 1Rm

(7]

@ RBW 1 MHz

50 dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT

Max

M1[1] -1.71 dBm

5.96603790 GHz
20 dBm

10 dBm

0 dBm

-10 dem

-20 dem

-30 dem
|

-40 dem

-50 dem

-60 dem

CF 5.965 GHz

Marker

Type | Ref | Trc |
M1 1

10001 pts Span 60.0 MHz

X-value | Y-value |
5.9660379 GHz -1.71 dBm

X 7

Date:

Function | Function Result |

Measuring...

| CECEEEE 222613
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Channel 43: 6165MHz

( Spectrum ]

(=]

Ref Level 30,00 dém

@ RBW 1 MHz

o Att

S50dBE @ SWT 1 ms @ VBW 3 MHz

Mode Auto FFT

@ 1Rm Max
mM1[1] -0.34 dBm
6.16604390 GHz|
20 dem
10 dBm

M1
0 dBm ¥

-10 dBm / \
-20 dBm

-30 dBm
b

-40 dBm

-50 dBm

-60 dBm

CF 6.165 GHz
Marker

Type | Ref | Tre | X-value | Y-value |
‘ M1 | 3 6.1660439 GHz | -0.34 dBm |

- — —
J Measuring... "'ll"l' ‘

J L

10001 pts Span 60.0 MHz

Function | Function Result |

XTI
2227559

Date:

20.MAR.2025 22:27:58

Channel 91: 6405MHz

v
Spectrum

Ref Level 30.00 dBm

o Att

@ 1Rm Max

(=]

@ RBW 1 MHz

S0dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT

M1[1] -2.26 dBm
6.40386010 GHz

20 dem

10 dBm

0 dBm
-10 dBm / \
-20 dBm

-30 dem——

S ——

-40 dBm

-50 dBm

-60 dBm

CF 6.405 GHz
"Murker

Type | Ref | Trc |
L M1 1

( 1

Date: 20.MAR.2025 22:28:31

10001 pts Span 60.0 MHz

X-value |

y-value | __Function | Function Result |l
6.4038601 GHz | |

-2.26 dém | |

Measuring...
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802.11ax80
Channel 7: 5985MHz

Spectrum I ?

Ref Level 30.00 dBm @ RBW 1 MHz
o Att S50dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
@ 1Rm Max

M1[1] -5.31 dBm|
5.9859720 GHz|

-10 dém //'—

-20 dBm j K
-30 dBm
bt \M—W\m

-40 dBm

-50 dBm

-60 dBm

CF 5.985 GHz 10001 pts Span 120.0 MHz
Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
[ M1 1 5.985972 GHz -5.31 dBm J

( il | Measuring...  QUERNENED W6 "'2-'5,’,'32 Y

Date: 20.MAR.2025 22:37:45

Channel 39: 6145MHz

Spectrum I n".;:x

Ref Level 30.00 dBm @ RBW 1 MHz
o Att S0dB @ SWT 1ms @ VBW 3 MHz Mode auto FFT
@® 1Rm Max

mM1[1] -3.77 dBm

6.1465960 GHz
20 dBm

10 dBm

0 dBm a1

-10 dBm / -

-20 dBm J \‘
-30 dBm

Pt T
-40 dBm
-50 dBm
-60 dBm
CF 6.145 GHz 10001 pts Span 120.0 MHz
Marker |
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 6.146596 GHz -3.77 dBm |
( )il ] measuring...  QENNNRNNN W FSRIS )
Date: 20.MAR.2025 22:38:50
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Channel 87: 6385MHz

[ Spectrum ]

(=]

Ref Level 30.00 dBm
o Att

S0 dB @ SWT 1ms @ VBW 3 MHz

@ RBW 1 MHz
Mode Auto FFT

@ 1Rm Max

20 dBm

m1[1]

-4.85 dBm
6.3828880 GHz

10 dBm

0 dem

™I

-10 dBm /

-20 dBm J
-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.385 GHz

10001 pts

Span 120.0 MHz

Marker
Type | Ref | Trc |

X-value

| Y-value | Function |

Function Result |

[ w1 1

6.382888 GHz |

-4.85 dBm |

( N

Measuring...

Date:

20.MAR.2025 22:39:3

—
QURRERRED e

20030005
213937

802.11ax160

Channel 15: 6025MHz

=
Spectrum ]

(=]

| Att

Ref Level 30.00 deém

50 dB @ SWT 1ms @ VBW 3 MHz

@ RBW 1 MHz
Mode Auto FFT

@ 1Rm Max

20 dBm

mM1[1]

-9.34 dBm|
6.0288640 GHz

10 deém

0 dBm

-10 dBm

-20 dém r

-30 dBm

_u_.n.w..«‘-/

-40 dBm

-50 dBm

-60 dBm

CF 6.025 GHz

10001 pts

Span 240.0 MHz

Marker
Type | Ref | Trc |

X-value

| y-value | Function |

Function Result |

[ ™M 1

6.028864 GHz

-9.34 dém |

)]t

)|
4

Measuring...

22:47:08

Date: 20.MAR.2025

22:47:04
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Channel 47: 6185MHz

Spectrum ] mA::

Ref Level 30,00 dBm @ RBW 1 MHz
& Att S0dE @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
@ 1Rm Max

M1[1] -8.59 dBm|
6.1824320 GHz|
20 dBm

10 dBm

0dBm

-10 dBm . §

-20 dem }

-30 dBm
e

-40 deém

-50 dem

-60 dBm

CF 6.185 GHz 10001 pts

Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 [ 1 6.182432 GHz -8.59 dBm | J

]-[ | Measuring...  @URRRREAD ‘ 22:48:29

Span 240.0 MHz

Date: 20.MAR.2025 22:48:29

Channel 79: 6345MHz

Spectrum I “?

Ref Level 30.00 deém @ RBW 1 MHz

o Att 50 dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT
@ 1Rm Max

m1[1] -9.24 dBm)|

6.3390970 GHz
20 dBm

10 dBm

0 dem

M1
-10 dBm e

-20 dBm j t
-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.345 GHz 10001 pts

Marker

Type | Ref | Trc| X-value | Y-value | Function | Function Result |
|

Span 240.0 MHz

M1 1| 6.330007 GHz | -9.24 dém \

L H J Measuring... .ll.'lll'—“

Date: 20.MAR.2025 22:49:12

20032005
23012

28 |Page Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



\\“\"|"/’l/,
1y,
==

'Y,
-\\‘\\\

AA Electro Magnetic Test Laboratory Private Limited

i

T
E |V| T f,,,,/lﬁ\\\\\c ACCREDITED

Certificate#5593.01
Report No.: AAEMT/RF/250131-01-03

802.11be20
Channel 2: 5935MHz

Spectrum I

Ref Level 30.00 dBm
jo Att
@ LIRm Max

(=]

@ RBW 1 MHz

S50 dE @ SWT 1ms @ VBW 3 MHz Mode Auto FFT

M1[1] 0.36 dBm

5.93409410 GHz
20 deém

10 dem

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dem

CF 5.935 GHz
Marker
Type | Ref | Trc |

M1| 1]
N

20.MAR.2025

10001 pts Span 30.0 MHz

Y-value |
0.36 dBm

X-value | Function |
'
|

Function Result |
5.9340941 GHz

Measuring...

Date: 22:5%:59

Channel 45: 6175MHz

-
Spectrum ]

Ref Level 30.00 dBm

jo  Att

@ 1Rm Max

@ RBW 1 MHz

S50 dB @ SWT 1ms @ VBW 3 MHz Mode Auto FFT

M1[1] 1.94 dBm|

6.17565990 GHz|
20 dBm

10 dBm

0 dBm

-10 dBm

-20 dBm

-30 dByy
=50 cBm

-40 dBm

-50 dem

-60 dBm

CF 6.175 GHz

10001 pts

Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

Span 30.0 MHz

M1 | 1

6.1756599 GHz 1.94 dBm

J

Date: 20.MAR.2025

T
J

23:18:48

Measuring...

20030005
23:18:40

29 |Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019
AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



E M T

AA Electro Magnetic Test Laboratory Private Limited

\\“\"l"/’l/,
1y,
==

'Y,
-\\‘\\\

e~

7~ [ACCREDITED

4
byl W

N
nl

i

\)

N

Certificate#5593.01

Report No.: AAEMT/RF/250131-01-03

Channel 93: 6415MHz

=
Spectrum ]

(=]

Ref Level 30.00 dBm
o Att

S0dB @ SWT 1 ms @ VBW 3 MHz

@ RBW 1 MHz
Mode Auto FFT

@ 1IRm Max

20 dem

m1[1]

0.45 dBm)|
6.41576790 GHz|

10 dem

0 dem

-10 dém /
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 6.415 GHz

10001 pts

Marker
Type | Ref | Tre |

X-value |

Y-value | Function |

Span 30.0 MHz

Function Result |

M1 1

6.4157679 GHz

0.45 dBm

( )

I Measuring...

Date: 20.MAR.2025 23:22:29

| BECRERE I~ 82230

802.11be40

Channel 3: 5965MHz

Spectrum I

(7]

Ref Level 30.00 dém
o Att

S0dB @ SWT 1ms @ VBW 3 MHz

@ RBW 1 MHz
Mode Auto FFT

@ 1Rm Max

20 dBm

M1[1]

-2.06 dBm
5.96604390 GHz

10 dBm

0 dem

M1

-10 dBm

-20 dBm /

-30 dBm

S |

-40 dBm

-50 dBm

-60 dBm

CF 5.965 GHz

10001 pts

Span 60.0 MHz

Mal;ker

| Type | Ref | Trc | X-value

| y-value | Function |

Function Result |

M1 1

5.9660439 GHz

-2.06 dém

( ]l

Date: 20.MAR.2025 23:36:40

Measuring...

QR e i

30|Page

Plot No.174, Udyog Vihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact:0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

Decision Rule Used: Simple Acceptance (i.e., w = 0, Acceptance Limit = Tolerance Limit) as Per ILAC-G8:09/2019

AAEMT/A2LA/TRF/FCC-15E/24_01_REV1



\\\‘\”|”/’l/,
N ./
==

W

9
Y,

AA Electro Magnetic Test Laboratory Private Limited
e~

« [ACCREDITED

4
byl W

nl

A\

i

E M T

W\

Certificate#5593.01
Report No.: AAEMT/RF/250131-01-03

Channel 43: 6165MHz

Spectrum | T
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Spectrum | mA::
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Spectrum I [?]
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f Spectrum ] nAn
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Spectrum | mA:x
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Spectrum ] [T]
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Spectrum A
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Spectrum I ‘g’
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